

Leakage test

Project

Customer name	Kunde 1	Wöhler DP 700 1.13
Customer number	1	Serial No. 12
Duct	Strang 2	Calibration date 12.06.2023

Leakage test report of air ducts in accordance to EN 12237, EN 1507, EN 12599 and EN 16798-3

Measuring date	14.11.2024
Measuring time	11:20

Presettings

Surface area	10 m ²
Tightness class	ATC 6
Adapter type	ohne
Pressure	250 Pa

Measuring values

Test pressure	252 Pa
Leakage rate	0.01 l/s
Duration	00:00:21 min

Limits

ATC6	24.54 l/s
ATC5 (A)	9.82 l/s
ATC4 (B)	3.27 l/s
ATC3 (C)	1.09 l/s
ATC2 (D)	0.36 l/s
ATC1	0.12 l/s
Limit at U	

Result

Test passed.

Remarks

Date 14.11.2024

Signature

Diagram for Leakage test

Project

Customer name	Kunde 1	Wöhler DP 700 1.13
Customer number	1	Serial No. 12
Duct	Strang 2	Calibration date 12.06.2023

Measuring date	14.11.2024
Measuring time	11:20

